AGC’

FCC Test Report

Report No.: AGC05925190404FE05

FCCID : 2AHYC-CYWB1900

APPLICATION PURPOSE : Original Equipment

PRODUCT DESIGNATION :  pHin Wireless Bridge
BRAND NAME : pHin Wireless Bridge
MODEL NAME : CY-WB1900-A1
APPLICANT : ConnectedYard Inc.
DATE OF ISSUE : Jul 31,2019
gﬁ?ﬁlﬁ%ﬁsﬁunzﬁ(s,) FCC Bart 15.247
REPORT VERSION : V1.0

Attestation of Global/€

CAUTION: w
This report shall not be reproduced except+ thout the written permission of the test

laboratory and shall not be quoted out of context.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118




AGC

Report No.: AGC05925190404FE05

Page 2 of 87
REPORT REVISE RECORD
Report Version | Revise Time | Issued Date | Valid Version Notes
V1.0 / Jul. 31, 2019 Valid Initial Release

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-75525234088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




®
c\GC Report No.: AGC05925190404FE05

Page 3 of 87
TABLE OF CONTENTS
1. VERIFICATION OF CONFORMITY .eititiiiiiii ittt ettt s s s e e e e e et e s e e e e e e e aetaean e e e e e e e eeatesn e eeeeaeeeansnnnnas 5
2. GENERAL INFORMATION ...ttt ettt e e et e e e et e e e et e e e e st e e e e et e e e ea s e e e e st e eeestaaeaennnnnns 6
2.1. PRODUCT DESCRIPTION ... .citititiuiiis e eet ittt e s e e ettt a e s e e e e e eeaaaaaa s e e e aaeeeeaaaa s eeeeeeeessssnnaaseeeeeesnnnnnnns 6
2.2. TABLE OF CARRIER FREQUENCY S ... .ottt e et s e e ettt s s e e e e e e e e et s e e e e e e eeesatn e e e e eeaeeeanannnnes 6
2.3. IEEE 802.11N MODULATION SCHEME ......outuiiii ittt e e s s e e e e e e et s e e e e e eeesaesn e e e eeeeeessnnnnnes 7
2.4. RELATED SUBMITTAL(S) / GRANT (S) i ittetttuiiieeetitiieiteas s e e s teeeattnsa s e e e e eeeesatasanseeeeseeesassnnseseeseessssnnnnns 7
A T I =S Y| = N = (1510 I [ S 7
2.6. SPECIALACCESSORIES ... .ottt e e e et ettt e s e e e e e e e e e e r e e e e e e e eeaatan e e e eeeeeeenennnnes 7
2.7. EQUIPMENT MODIFICATIONS . ... ettt ettt e e e et e s e e e e e e e e et it n e e e e e e e eesaesn e eeeeeeeessnnnnnes 7
3. MEASUREMENT UNCER TAINTY Loutiiiiii ittt e e e e e ettt s e e e e e e e ettt e e e e e e e e e aasaaa s e s eeeeeeaaennanaeaees 8
4. DESCRIPTION OF TEST MODES .......oitiiittiiiii ettt ettt e et et eata s s s e e e e e e ee e bt rseeeeeeeetbasaaeeeeeeeenes 9
5. SYSTEM TEST CONFIGURATION ... i iiiiiiiiiiiiie e e e s s e ettt s s e e e e e e e e e e e s e e e e e e e aasaaa e e e e eeeeaessannaeeeas 10
5.1. CONFIGURATION OF EUT SYSTEM ..ot e e e e e s 10
5.2. EQUIPMENT USED IN EUT SYSTEM .....uiiiiiii ettt e et e e et e e e et e e e e aaa s 10
5.3. SUMMARY OF TEST RESULT S ..ottt e e et e e e et e e e e et e e e e aaa s 10
6, TEST FAGILITY .2 . A B .0 11
O L I I O I o YT PP 12
7.1. MEASUREMENT PROCEDURE...... oottt ettt e e et e e e e e e e e e et e e e e aaa s 12
7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION) ....ccoiii i 12
7.3. LIMITS AND MEASUREMENT RESULT ....outiiiiiiiii ittt e e e e e e eeaetnn e e e e e e e eeennnnnnas 13
LS TS = = 3 AN |5 Y I o 15
8.1. MEASUREMENT PROCEDURE...... ottt e e e et e e e et e e e et e e e e et e e e eana s 15
8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION) ..ottt e e 15
8.3. LIMITS AND MEASUREMENT RESULTS ... oottt e et e e e et e e aeaa e e e e aaa s 16
9. CONDUCTED SPURIOUS EMISSION .. ...uiiiiiiiiieii et e et s e e et e e e et e e e et e e e eaaneeeanans 24
9.1. MEASUREMENT PROCEDURE.......ciiiiiiiiiiiiiis ettt e e e e e e e aaaan e e s e e e e eeenaanaeeeeeeeeannnnnnas 24
9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION) ....ciiiiiiitiieieeeeeeeeiiiiis e e e eeeeeanann s e e e eeeeenennnnas 24
9.3. MEASUREMENT EQUIPMENT USED.......ccttiiiiiiiiiiiiiiis ettt e e e e e ettt e e e e e e eeantnnnneeeeeeeeenennnnas 24
9.4. LIMITS AND MEASUREMENT RESULT ....coitiiiiiii ittt e e et e e e e e e eeaaanna e e e e eeeeanennnnas 24
10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY ..ottt 43

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118




®
:\GC Report No.: AGC05925190404FE05

Page 4 of 87
10.1 MEASUREMENT PROCEDURE ..ottt e e e e e e et s e e e s e e e s e e e eanaes 43
10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION) ....ciiiiiiiiiiiiiie e eeeeeeans 43
10.3 MEASUREMENT EQUIPMENT USED......cciiiiiiiiiiii it e e e e et e e e e e e e e e aaa s 43
10.4 LIMITS AND MEASUREMENT RESULT ....ouiiiiiiiii et e e e et et et e et e s e e e e s e s eneanen 43
T1. RADIATED EMIS S ON ...ttt ettt ettt ettt e e e et e e e e e e e e e e e s et s e ee e e eeneens 57
11.1. MEASUREMENT PROCEDURE ... ...ttt et e e e et e et s e r e e aeaas 57
10..2. TESTSETJUP...Le e S B i eensee @i S 58
11.3. LIMITS AND MEASUREMENT RESULT ...ttt ettt e e e et e e e s ets s s e s e s s e s eaneeaas 59
11.4. TESTRESULTE . N . ... e @i 2 e S .. 59
12. BAND EDGE EMISSION. ..ottt ittt et e et e e et e et e e e ea et s e et e s e et s et s et e sa e aaeean e et s eananens 65
12.1. MEASUREMENT PROCEDURE. ... oo et e et e e e aaes 65
1262. TEST SETRUP......ooo.. oS i @reieee e e S L. 65
d 2.3, TE ST RESULT tuituituituttniensentensentensensensensensensensensensenssnssnssnsensensensenssnssnssnsensensenssnsensensensenssnsensensensensensensen 66
13. FCC LINE CONDUCTED EMISSION TEST ...iiitiiiiiiiiii ettt et e et et s e st s et s e s s e s e e et e ranaeeas 82
13.1. LIMITS OF LINE CONDUCTED EMISSION TEST ...uitiitiitiiiet ettt e et et s e ae s e ra e s aenas 82
13.2. BLOCK DIAGRAM OF LINE CONDUCTED EMISSION TEST . .ouiiiiiiieieeeee et e e e 82
13.3. PRELIMINARY PROCEDURE OF LINE CONDUCTED EMISSION TEST ...cciiiiiieeieeeeeeeeeee e 83
13.4. FINAL PROCEDURE OF LINE CONDUCTED EMISSION TEST ..oeniiiiiiieeee e 83
13.5. TEST RESULT OF LINE CONDUCTED EMISSION TEST ...uiitiiiiieeie et e e ra e e e 84
APPENDIX A: PHOTOGRAPHS OF TEST SETUP ...ceiei ettt e e 86

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
y pliance | Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
| Tel: +86-75525234088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestation\o




®
:\GC Report No.: AGC05925190404FE05

Page 5 of 87

1. VERIFICATION OF CONFORMITY

Applicant ConnectedYard Inc.

Address 1841 Zanker Rd. Ste 10, San Jose, CA 95112, USA

Manufacturer Suga Electronics (Dongguan) Co., Ltd

Address Suga High-tech Industrial Park, No 8, Fulong Road, Sanzhong, Qingxi Town,

Dongguan, Guangdong

Factory Suga Electronics (Dongguan) Co., Ltd

Suga High-tech Industrial Park, No 8, Fulong Road, Sanzhong, Qingxi Town,

Addriess Dongguan, Guangdong
Product Designation pHin Wireless Bridge

Brand Name pHin Wireless Bridge

Test Model CY-WB1900-A1

Date of test Jul. 22, 2019 to Jul. 30, 2019
Deviation None

Condition of Test Sample |Normal

Test Result Pass

Report Template AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with radiated emission limits of FCC Rules Part 15.247.

Tested By "DY'WM

Draven Li(Li Ming Liang) Jul. 30, 2019
Reviewed By M M
Max Zhang(zZhang Yi) Jul. 31, 2019

- L]
Approved By kﬂ'f"’* (B
i

Forrest Lei(Lei Yonggang)
Authorized Officer

Jul. 31, 2019
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “pHin Wireless Bridge”. It is designed by way of utilizing the DSSS and OFDM
technology to achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency

2.412 GHz~2.462GHz

Output Power

|EEE 802.11b: 17.25dBm; IEEE 802.11g:14.33dBm;
|EEE 802.11n(20): 17.12dBm; IEEE 802.11n(40): 15.14dBm

Modulation

DSSS(DBPSK/DQPSK/CCK); OFDM(BPSK/QPSK/16-QAM/64-QAM)

Number of channels

11

Hardware Version

V1.2

Software Version

V4.0.5

Antenna Designation

PCB antenna

Number of transmit chain

2(802.11b/g/n20/n40 all used two antennas,but 802.11b/g support SISO and
802.11n20/n40 support MIMO)

Antenna Gain

3.2dBi

Power Supply

DC 5V

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band

Channel Number Frequency

2400~2483.5MHZ

2412 MHZ

2417 MHZ

2422 MHZ

2427 MHZ

2432 MHZ

2437 MHZ

2442 MHZ

2447 MHZ

© 00N O 0|~ W iIN |

2452 MHZ

[N
o

2457 MHZ

11 2462 MHZ

Note: For 20MHZ bandwidth system use Channel 1 to Channel 11, For 40MHZ bandwidth system use

Channel 3 to Channel 9
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2.3. IEEE 802.11N MODULATION SCHEME
Data
MCS NCBPS NDBPS rate(Mbps)
Index Nss | Modulation R NBPSC 800nsGI
20MHz | 40MHz | 20MHz | 40MHz | 20MHz | 40MHz
0 1 BPSK 1/2 1 52 108 26 54 6.5 13.5
1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0
2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5
3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0
4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0
5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0
6 1 64-QAM 3/4 6 312 648 234 489 58.5 1215
7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0
Symbol Explanation
NSS Number of spatial streams
R Code rate
NBPSC Number of coded bits per single carrier
NCBPS Number of coded bits per symbol
NDBPS Number of data bits per symbol
Gl Guard interval

2.4. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2AHYC-CYWB 1900 filing to comply with the FCC Part

15 requirements.

2.5. TEST METHODOLOGY
Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

2.6. SPECIAL ACCESSORIES
Refer to section 5.2.

2.7. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty in
measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = £3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = +4.8 dB
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4. DESCRIPTION OF TEST MODES

NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Normal operating
Note:

Transmit by 802.11b with Date rate (1/2/5.5/11)

Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)

Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)
Transmit by 802.11n (40MHz) with Date rate (13.5/27/40.5/54/81/108/121.5/135)

Note:

1. The EUT has been set to operate continuously on the lowest, middle and highest operation frequency
Individually, and the eut is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.

4. The test software is the MT7628QA_V2.27 which can set the EUT into the individual test modes.

5. The USB port is only used for power supply,not used for charging.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:

EUT AE

5.2. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark
Hin Wireless
1 P Bridge CY-WB1900-A1 2AHYC-CYWB1900 EUT

Input: AC 100-240V, 50/60Hz,
2 Adapter ICP06C-050-1000D|0.3A Market with EUT
Output:DC 5V===1000mA

3 PC Xiaomi Air 13.3 AE

4 Network cable - 6m Unshielded AE

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.247 Output Power Compliant
§15.247 6 dB Bandwidth Compliant
815.247 Conducted Spurious Emission Compliant
815.247 Maximum Conducted Output Power SPECTRAL Density Compliant
§15.209 Radiated Emission Compliant
§15.247 Band Edges Compliant
815.207 Line Conduction Emission Compliant
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Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
Location 1'2/':1 Building 19, Junf_eng Industrial Park, Chongqing R(_)ad, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
Designation Number | CN1259
RegFigt(r:a-tri(i)snt llflll:mber s
A2LA Cert. No. 5054.02

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by A2LA

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun. 10, 2019 Jun. 09, 2020
LISN R&S ESH2-75 100086 Aug. 28, 2018 | Aug. 27, 2019
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun. 12, 2019 Jun. 11, 2020
EXARSHnal Aglient N9O10A MY53470504 | Dec. 20, 2018 | Dec. 19, 2019
Analyzer
Power sensor Aglient U2021XA MY54110007 | Sep. 20, 2018 | Sep. 19, 2019
2.4GHz Fliter EM Electronics 2400-2500MHz N/A Feb. 27,2019 | Feb. 26, 2020
Attenuator ZHINAN E-002 N/A Aug. 28, 2018 | Aug. 27, 2019
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep. 21, 2017 | Sep. 20, 2020
Active loop
antenna ZHINAN ZN30900C 18051 Jun. 14, 2018 | Jun. 13, 2020
(9K-30MHZz)
Double-Ridged ETS LINDGREN 3117 00034609 | May. 26, 2018 | May. 25, 2020
Waveguide Horn
S Sl ETS LINDGREN 3117PA 00225134 | Oct. 25,2018 | Oct. 24, 2019
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Sep. 28, 2017 | Sep. 27, 2019
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7. OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
AVERAGE POWER SETUP

EUT Power Sensor PC
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7.3. LIMITS AND MEASUREMENT RESULT

TEST ITEM OUTPUT POWER
TEST MODE 802.11b with data rate 1
Average Power | Average Power | Average Power g A
Frequency Chain 0 Chain 1 Total Applicable Limits Pass or Eail
(GHz) (dBm) (dBm) (dBm) (dBm)
2.412 17.25 17.07 N/A 30 Pass
2.437 16.98 17.20 N/A 30 Pass
2.462 17.11 17.16 N/A 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11g with data rate 6
Average Power | Average Power | Average Power g A
Frequency Chain 0 Chain 1 Total Applicable Limits Pass or Fail
(GHz) (dBm) (dBm) (dBm) (dBm)
2.412 14.26 14.15 N/A 30 Pass
2.437 14.18 14.11 N/A 30 Pass
2.462 14.33 14.06 N/A 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11n 20 with data rate 6.5
Average Power | Average Power | Average Power g A
Frequency Chain 0 Chain 1 Total Applicable Limits Pass or Fail
(GHz) (dBm) (dBm) (dBm) (dBm)
2.412 14.04 14.11 17.08 30 Pass
2.437 14.15 14.08 17.12 30 Pass
2.462 13.95 13.87 16.92 30 Pass
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TEST ITEM OUTPUT POWER
TEST MODE 802.11n 40 with data rate 13.5
Frequency Averé:lr?aeirlrgwer Avegar?aeinPgwer AvereirgoetalTower Applicable Limits Pass or Fail
(GHz) (dBm) (dBm) (dBm) (dBm)
2.422 12.16 12.11 15.14 30 Pass
2.437 12.07 11.96 15.02 30 Pass
2.452 11.99 12.01 15.01 30 Pass
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8. 6 DB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW =3 X RBW.

4. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[ @) ©
T

RF Cable

EUT
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TEST ITEM

6DB BANDWIDTH

TEST MODE

802.11b with data rate 11

LIMITS AND MEASUREMENT RESULT

Applicable Limits

Applicable Limits

Test Data (MHz) Criteria
Low Channel 10.06 PASS
>500KHZ Middle Channel 10.06 PASS
High Channel 9.095 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11g with data rate 54
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
Low Channel 15.11 PASS
>500KHZ Middle Channel 15.11 PASS
High Channel 15.10 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11n 20 with data rate 65
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
Low Channel 15.11 PASS
>500KHZ Middle Channel 15.09 PASS
High Channel 15.11 PASS
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TEST ITEM 6DB BANDWIDTH

TEST MODE 802.11n 40 with data rate 135

LIMITS AND MEASUREMENT RESULT

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
Low Channel 33.82 PASS
>500KHZ Middle Channel 35.01 PASS
High Channel 35.01 PASS
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802.11b TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

o Keysight Spectrum Analyzer - Occupied BW = | |
RF 500 AC [ SENSE:INT] [ ALIGN AUTO |
Center Freq: 2.412000000 GHz Radio Std: None Frequency

(] Trig: Free Run Avg|Held:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.41149 GHz

Ref 30.00 dBm

2.412000000 GHz

#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 24.2 dBm

14.943 MHz FreqOffset
Transmit Freq Error -30.174 kHz % of OBW Power Dl
x dB Bandwidth 10.06 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

| Keysiaht Spectrum Analyzer - Occupied BW ==
( RF 500 AC [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device:BTS

Mkr1 2.43649 GHz

Ref 30.00 dBm

2.437000000 GHz

Center 2.437 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.733 ms

Occupied Bandwidth Total Power 24.4 dBm

14.996 MHz

Transmit Freq Error -34.360 kHz % of OBW Power 99.00 %
x dB Bandwidth 10.06 MHz x dB -6.00dB

IMSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

7%

Attestatio\tifif |Oba|@/hpliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

| Keysiaht Spectrum Analyzer - Occupied BW =[]
( RF 500 AC [ SENSE:INT] | ALIGN AUTO |

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
~) Trig: FreeRun Avg|Hold:>10/10

#FGain:Low ™ #Atten: 30 dB Radio Device:BTS

Mkr1 2.46146 GHz
Ref 30.00 dBm 7.3022 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms CF Step

Occupied Bandwidth Total Power 23.9 dBm
14.834 MHz Freq Offset

Transmit Freq Error -10.633 kHz % of OBW Power  99.00 % L2
x dB Bandwidth 9.095 MHz xdB -6.00 dB

IMSG STATUS

802.11g TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

|_ Keysight Spectrum Analyzer - Occupied BW =
RF 500 AC [ SENSE:INT] | ALIGN AUTO |
Center Freq: 2.412000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.41326 GHz
Ref 30.00Bm 6.3888 dBm

Center Freq
2.412000000 GHz

Center 2.412 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms ERSIEn

Occupied Bandwidth Total Power 22.9 dBm

16.523 MHz

Transmit Freq Error -28.917 kHz % of OBW Power
x dB Bandwidth 15.11 MHz x dB

IMSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestatio\N’ifGlobal @b/ pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
/“ Tel: +86-7552523 4088 E-mail:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

| Keysiaht Spectrum Analyzer - Occupied BW =[]
( RF 500 AC [ SENSE:INT] | ALIGN AUTO |

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
~) Trig: FreeRun Avg|Hold:>10/10

#FGain:Low ™ #Atten: 30 dB Radio Device:BTS

Mkr1 2.43823 GHz
Ref 30.00BW 6.2010 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms CF Step

Occupied Bandwidth Total Power 23.0 dBm
16.584 MHz Freq Offset

Transmit Freq Error -35.565 kHz % of OBW Power  99.00 % L2
x dB Bandwidth 15.11 MHz xdB -6.00 dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

| eysight Spectrum Analyzer - Occupied BW ==
( RF [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.46 Center Freq: 2.462000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.46326 GHz
Ref 30.00Bm 5.9165 dBm

Center Freq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms CRSIED

Occupied Bandwidth Total Power 22.6 dBm
16.490 MHz

Transmit Freq Error -14.037 kHz % of OBW Power
x dB Bandwidth 15.10 MHz x dB

IMSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestatio\N’ifGlobal @b/ pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
/“ Tel: +86-7552523 4088 E-mail:agc@agc-cert.com Service Hotline:400 0892118
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802.11n (20) TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

| eysight Spectrum Analyzer - Occupied BW ==
( RF 50 AC [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.41326 GHz
Ref3000¢BWMW  6.3841dBm

Center Freq
2.412000000 GHz

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 22.5 dBm
17.644 MHz Freq Offset

Transmit Freq Error -11.089 kHz % of OBW Power Wik
x dB Bandwidth 15.11 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

|_ Keysight Spectrum Analyzer - Occupied BW =[]
| RF 500 AC [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43571 GHz
Ref3000¢BEBW  5.8318dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms ERSIEn

Occupied Bandwidth Total Power 23.0 dBm

17.693 MHz

Transmit Freq Error -18.315 kHz % of OBW Power
x dB Bandwidth 15.09 MHz x dB

IMSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestatio\N’ifGlobal @b/ pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
/“ Tel: +86-7552523 4088 E-mail:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

| Keysiaht Spectrum Analyzer - Occupied BW =[]
( RF 500 AC [ SENSE:INT] | ALIGN AUTO |

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
~) Trig: FreeRun Avg|Hold:>10/10

#FGain:Low ™ #Atten: 30 dB Radio Device:BTS

Mkr1 2.46326 GHz
Ref 3000dBm  6.2962dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms CF Step

Occupied Bandwidth Total Power 22.6 dBm
17.636 MHz Freq Offset

Transmit Freq Error -8.223 kHz % of OBW Power 99.00 % L2
x dB Bandwidth 15.11 MHz x dB -6.00dB

IMSG STATUS

802.11n (40) TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

|_ Keysight Spectrum Analyzer - Occupied BW =
RF 500 AC [ SENSE:INT] | ALIGN AUTO |
Center Freq: 2.422000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.41948 GHz
Ref3000¢BEW _ 24408dBm

Center Freq
2.422000000 GHz

Center 2.422 GHz Span 60 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms ERSIEn

Occupied Bandwidth Total Power 22.0 dBm

36.015 MHz

Transmit Freq Error -73.049 kHz % of OBW Power
x dB Bandwidth 33.82 MHz x dB

IMSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestatio\N’ifGlobal @b/ pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
/“ Tel: +86-7552523 4088 E-mail:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

| Keysiaht Spectrum Analyzer - Occupied BW =[]
( RF 500 AC [ SENSE:INT] | ALIGN AUTO |

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
~) Trig: FreeRun Avg|Hold:>10/10

#FGain:Low ™ #Atten: 30 dB Radio Device:BTS

Mkr1 2.43448 GHz
Ref 30.00Bm  2.6821dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz Span 60 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms CF Step

Occupied Bandwidth Total Power 22.3 dBm
36.088 MHz Freq Offset

Transmit Freq Error -57.062 kHz % of OBW Power  99.00 % L2
x dB Bandwidth 35.01 MHz xdB -6.00 dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

| eysight Spectrum Analyzer - Occupied BW ==
( RF [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.45 Center Freq: 2.452000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.44696 GHz
Ref30.00¢BWO  24263dBm

Center Freq
2.452000000 GHz

Center 2.452 GHz Span 60 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms CRSIED

Occupied Bandwidth Total Power 22.2 dBm
36.085 MHz

Transmit Freq Error -34.380 kHz % of OBW Power
x dB Bandwidth 35.01 MHz x dB

IMSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestatio\N’ifGlobal @b/ pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
/“ Tel: +86-7552523 4088 E-mail:agc@agc-cert.com Service Hotline:400 0892118
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9. CONDUCTED SPURIOUS EMISSION
9.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements. Owing to satisfy the requirements of the number of measurement points, we set the
RBW=1MHz, VBW >RBW, scan up through 10th harmonic, and consider the tested results as the
worst case, if the tested results conform to the requirement, we can deem that the real tested
results(set the RBW=100KHz, VBW >RBW) are conform to the requirement.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

9.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.

9.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result
Applicable Limits
Test Data Criteria

In any 100 KHz Bandwidth Outside the At least -30dBc than the limit
frequency band in which the spread spectrum Specified on the BOTTOM PASS
intentional radiator is operating, the radio frequency Channel
power that is produce by the intentional radiator
shall be at least 30 dB below that in 100KHz
bandwidth within the band that contains the highest
level of the desired power. At least -30dBc than the limit

" " [ . ] " PASS
In addition, radiation emissions which fall in the Specified on the TOP Channel
restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified
in§15.209(a))

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

y pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11b FOR MODULATION IN LOW CHANNEL

e Keysight Spectrum Analyzer - Swept SA

=R

SENSE:INT)

ALIGN AUTO

Trig: Free Run

PNO: Fast )
" #atten: 30 dB

IFGain:Low

Avg Type: Log-Pwr
Avg|Hold:>100/100

Peak Search

1LO dBidiv. Ref 20.00 dBm
og

#VBW 300 kHz

ane mmmmmm'mmmwm-mwmtwmmlmm|wmmwwwlmmmmm-r

NextPeak
|
Next Pk Right
|

Next Pk Left

Stop 1.0000 GHz

Sweep 93.33 ms (40000 pts

Keys\ght Spectrum Analyzer - Swept SA

=R

RF 50 ¢

SENSE:INT)

ALIGN AUTO

Marker 12. 398004950124 GHZ

IFGaln Low

st Ly Trig: Free Run
#Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

‘ Peak Search

1LO dBidiv. Ref 20.00 dBm
og

Stop 2.4000 GHz
Sweep 136.0 ms (40000 pts

#VBW 300 kHz

TSR YT YT WO (PTG PN IO 78 T TR FU P PR AT LT Y

NextPeak

|
Next Pk Right
|

Next Pk Left

STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestation.of Global Gompliance

Tel: +86-7552523 4088

Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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Keys\ght Spactrum Analyzer Swept SA& =
50Q AC | | SENSE:INT) ALIGN AUTO | R
Marker 14, 82414869121? GHz ) Avg Type: Log-Pwr
PNO: Fast i, 1rig: FreeRun Avg|Hoeld:>100/100
o

IFGain:Low #Atten: 30 dB

Mkr1 4.824 1 GHz NextPeak
E%SB!div Ref 20.00 dBm 42 175 dBm I

Next Pk Right
|

Next Pk Left

T

il

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.152 s (40000 pts

IMSG STATUS

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11b FOR MODULATION IN MIDDLE CHANNEL

Keys\ght Spectrum Analyzer - Swept SA
RF 50 ¢ | SENSE:INT) ALIGN AUTO |

=R
Peak Search

Marker 1 480. 018500463 MHz Avg Type: Log-Pwr
st ) Trig: Free Run Avg|Held:>100/100
IFGaln Low #Atten: 30 dB
NextPeak
10 dBidiv. Ref 20.00 dBm . |
Log
Next Pk Right
||
Next Pk Left

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestation.of Global Gompliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
k Tel: +86-75525234088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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Keys\ght Spactrum Analyzer Swept SA

50Q

AC |

Marker 11. 217495437386 GHz

SENSE:INT) ALIGN AUTO |

Avg Type: Log-Pwr

PNO: Fast (p Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
10 didiv. Ref 20.00 dBm B |
Log
Next Pk Right
|
Next Pk Left

#VBW 300 kHz

=R

Peak Search

Keys\ght Spactrum Analyzer Swept SA

50Q

AC |

Marker 14. 874249156229 GHz

SENSE:INT) ALIGN AUTO \
Avg Type: Log-Pwr

Avg|Hold:>100/100

Trig: Free Run

PNO: Fast )
IFGain:Low #Atten: 30 dB
NextPeak
10 dBidiv. Ref 20.00 dBm |
Log (B
Next Pk Right
||
Next Pk Left

e NN

ikl w.

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.152 s (40000 pts

=R

Peak Search

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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CASE

|_ Keysight Spectrum Analyzer - SweptSA

=R

SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

Avgl|Hold:>100/100

7 Trig: Free Run
#Atten: 30 dB

PNO: Fast (]
IFGain:Low

1LD gB.‘dIV Ref 20.00 dBm

1D WWWWWMMHmmlwwﬂwmmmvwmw'nmwmmwwww

Stop 1.0000 GHz

#VBW 300 kHz Sweep 93.33 ms (40000 pts

Peak Search

Next Peak
| e |
Next PK Right
| el e |

Next Pk Left

=R

SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

Avgl|Hold:>100/100

1 Trig: Free Run
#Atten: 30 dB

PNO: Fast ()
IFGain:Low

1LD gB.‘dIV Ref 20.00 dBm

mmmmwmmmmlwmmmwmw 1"!"'! iy

Stop 2.4000 GHz
Sweep 136.0 ms (40000 pts

#VBW 300 kHz

Peak Search

Next Peak
| e |
Next PK Right
| el e |

Next Pk Left

Mkr—CF

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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Keys\ght Spactrum Analyzer Swept SA& =
50Q AC | | SENSE:INT) ALIGN AUTO | R
Marker 14, 92378669466? GHz ) Avg Type: Log-Pwr
PNO: Fast i, 1rig: FreeRun Avg|Hoeld:>100/100
o

IFGain:Low #Atten: 30 dB

Mkr1 4.923 8 GHz NextPeak
E%SB!div Ref 20.00 dBm 41937 dBm I

Next Pk Right
|

Next Pk Left

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.152 s (40000 pts

IMSG STATUS

TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11g FOR MODULATION IN LOW CHANNEL

Keys\ght Spectrum Analyzer - Swept SA
RF 50 ¢ | SENSE:INT) ALIGN AUTO |

=R
Peak Search

Marker 1479. 994249856 MHz Avg Type: Log-Pwr
st ) Trig: Free Run Avg|Held:>100/100
IFGaln Low #Atten: 30 dB
NextPeak
10 dBidiv. Ref 20.00 dBm . |
Log
Next Pk Right
||
Next Pk Left

-600 TRTTWRT WY YP) PR 1O UTTYTY I 0 FPTPH PPt 1 i YU vy O Ay T PR PPN AR IF PR e ¥ L3 P oy i g

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts

IMSG STATUS
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Keys\ght Spactrum Analyzer Swept SA

09 AC |

GC

SENSE:INT)

ALIGN AUTO |

Marker 12. 399754993875 GHz

Avg Type: Log-Pwr

i mmm mwmmmmmmwww

#VBW 300 kHz

PNO: Fast (p Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
10 didiv. Ref 20.00 dBm B |
Log
Next Pk Right
|
Next Pk Left

|HHIMWW lr"rlm'urmmrnv it .- T

Stop 2.4000 GHz
Sweep 136.0 ms (40000 pts

=R

Peak Search

Keys\ght Spectrum Analyzer - Swept SA
Q

RF 50Q AC |

SENSE:INT)

ALIGN AUTO |

Marker 124.992119027976 GHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold:>100/100

#VBW 300 kHz

PNO: Fast )
IFGain:Low #Atten: 30 dB
NextPeak
10 dBidiv. Ref 20.00 dBm |
Log (B
Next Pk Right
||
Next Pk Left

.
mETR Y

Mhm

Au..n-

Stop 25.00 GHz
Sweep 2.152 s (40000 pts

=R

Peak Search
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11g FOR MODULATION IN MIDDLE CHANNEL

=R

e Keysight Spectrum Analyzer - Swept SA

L RF C | SENSE:INT ALIGN AUTO Peak S h
Marker 1 479.99 856 MHz Avg Type: Log-Pwr saL e
PNO: Fast (p Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
1LO dBidiv. Ref 20.00 dBm . |
og
Next Pk Right
|
Next Pk Left

&00 mmmmummvwmwwmww dup WW""‘""""‘“""‘"’"""‘

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts

=R

SENSE:INT) ALIGN AUTO ‘
Avg Type: Log-Pwr Peak Search
st (4 Trig: FreeRun Avg|Held:>100/100
-
IFGaln Low #Atten: 30 dB

NextPeak

1LO dBidiv. Ref 20.00 dBm . |
og

Next Pk Right
||

Next Pk Left
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Stop 2.4000 GHz
#VBW 300 kHz Sweep 136.0 ms (40000 pts
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Keys\ght Spactrum Analyzer Swept SA

50Q AC | SENSE:INT) ALIGN AUTO |
Marker 14, 87931549538? GHz ) Avg Type: Log-Pwr
PNO: Fast i, 1rig: FreeRun Avg|Held:>100/100
-
IFGain:Low #Atten: 30 dB

10 dBidiv. Ref 20.00 dBm
Log

#VBW 300 kHz

Mkr1 4.879 3 GHz

-49.338 dBm

PR
o

il

Stop 25.00 GHz

Sweep 2.152 s (40000 pts

=R

Peak Search

NextPeak
|
Next Pk Right
|

Next Pk Left

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11g FOR MODULATION IN HIGH CHANNEL

|_ Keysight Spectrum Analyzer - SweptSA

SENSE:INT) ALIGN AUTO

Avj Type: Log-Pwr
7 Trig: Free Run Avg|Hold:>100/100

PNO: Fast (]
‘ow T #Atten: 30 dB

IFGain:Low

1LD gB.‘dIV Ref 20.00 dBm

#VBW 300 kHz

A Mmmwmmmmlmmuw‘mwmmmmmwwmmmm1mmmmn

Stop 1.0000 GHz
Sweep 93.33 ms (40000 pts

=R

Peak Search

Next Peak
| e |
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11n20 FOR MODULATION IN LOW CHANNEL
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n20 FOR MODULATION IN HIGH CHANNEL
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Keys\ght Spactrum Analyzer Swept SA
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN MIDDLE CHANNEL
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN HIGH CHANNEL
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Note: Two transmit chains had been tested, the chain 0 was the worst case and record in the test report.
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10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE

(1). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.

(3). Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 10.3 was used in this testing.

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT
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TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11b with data rate 1
Power density | Power density | Power density Li
Channel No. Chain 0 Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel 7.698 6.742 N/A 8 Pass
Middle Channel 6.611 6.533 N/A 8 Pass
High Channel 6.700 6.831 N/A 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11g with data rate 6
Power density | Power density | Power density Limit
Channel No. Chain O Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel 0.118 0.442 N/A 8 Pass
Middle Channel 0.532 0.549 N/A 8 Pass
High Channel 0.526 0.208 N/A 8 Pass
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 20 with data rate 6.5
Power density | Power density | Power density Limit
Channel No. Chain O Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel 0.533 0.349 3.452 8 Pass
Middle Channel 0.147 0.201 3.184 8 Pass
High Channel -0.232 -0.512 2.641 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 40 with data rate 13.5
Power density | Power density | Power density Lt
Channel No. Chain O Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel -3.010 -3.076 -0.033 8 Pass
Middle Channel -3.138 -3.250 -0.183 8 Pass
High Channel -2.860 -3.025 0.069 8 Pass
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation o pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088

E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




	signature_error: 
		2019-08-26T15:10:41+0800
	中国
	文档加密保护




